/.71 SOURCE C944
1ACTOR - - MODEL NUMBER C944.601520




REPAIR PARTS = ror
12.5 HP 38" RIDING LAW!

STEERING AND FRONT AXLE

KEY PART
NO. DESCRIPTION

127906X011 Dash
74180512 Screw, Truss Hd. 51
73510500 Nut Keps 5/16 - 18
108818X Nyliner, Snap In
Control, Throttio
Screw. Hex Thread Cut 1/4 - 2
Washer, Shim 1/4 x 5/8 x 062
" Boot, Steering Shaft

Saddie

Screw, Hex Washer Hd., Thread

Rolling 3/8 - 10 x 1/2

insert,Steering Wheel

Mut HexJam Lock 1/2-20

Washer 2-1/4

Wheel Steering

Adapter Steerinc ‘vheel

Lockwasher 1/4

Screw, Sockel Hex 1/4 - 20x5/8

Scrow. Hex Self Tap No, 10-16x1/2
ABTPS

Bushing, Steering
Bracket, ;

DN WN - s

Thread Polling
4 Type TT
Thrust

Bolt Hex5/8 - 11 x3-3/4






